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CALIBRATION CERTIFICATE

S [ B 4T
Certificate No. J201909207756-15-0002 Page of
3 i
) HK LEE HING INDUSTRY CO., LIMITED
Client
ZHE U7 ik _
Address See more at: http://www.china-gauges.com/
1% 2% 4% FR o
L. IP3X Test Probe Pin with 3N Thrust
Description
/
bt LX-CT3
Model/Type
i3
Wl HK LEE HING INDUSTRY CO., LIMITED
Manufacturer
ergﬁ% JLX2019G109038 BES  _x
Serial No. Asset No.
By H #1 2019412 H17H
Date of Calibration Y M D
R E B 2019412 H12H
Date of Receipt \ Y M D
A\ P
9 Y 4
Approved Signatory\ ( T Ilﬂ‘ )

R ’
Inspected by

B
Calibrated by % é A

~ 0~

C oD
Stérhp

S ki (Headquarters Add): ) ZR 48T M T B4 KIE 75 °F = % 1635

No0.163.Pingyun Rd, West of HuangPu Ave.Guangzhou.Guangdong .China

ARG = kb (Add. of the Cal. Lab): |~ & NI #08 KIBE VG F = #1635

No0.163.Pingyun Rd, West of HuangPu Ave.Guangzhou.Guangdong.China

I & H1if (Tel.):020-38699960,66830999,400-602-0999 H—HKENH
% ¥ (Fax):020-38695185 S B4 i (Postcode):510656

I 356 (Website):http:// www.grgtest.com  HLF- BB £F(E-mail):grgtest@grgtest.com
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DIRECTIONS OF CALIBRATION

WEH%mE: J201909207756-15-0002 #0244 T
Certificate No. Page of

1A SEEG = H B B w8 [ 5t R ekt 2 A FIHE R ifE .

(The data issued by GRGTest are traced to national primary standards or the public metrological standards.)
2G5 AU R HERE it 3. RATHAAE, AFE>EHl. 5 RIEELSAN T/EH N &b, (The
result is only valid for the calibrated sample.The certificate shall not be reproduced except in full,without the
written approval of our laboratroy .please feedback to us within 15 days if you have any question.)

3AUER Y T RAME—ME, FEEWA -G IIERABHIES, BRHEFIEBEZIEE.
(Each certificate has a unique number. The suffix of "-Gx" will be added to the number as a replacement of the old
version. The original certificate will be officially invalid once the new certificate number is issued.)

AAEBH A RKRFRE. FIEER, NESH, HpPREEGHK”, “PREAEHK". HHANGE
Mg A SEFR EE R, PP AR gl S AN e R A VR e 52 . (MPE & judgement result in the
datasheet is only for reference , "P" represents "Pass" and "F" represents "Fail".Whereas users should evaluate the
effects of MU of calibration results on conformity determination associated with actual measurement.)

SAIRIHE B ARMAE S CNASIA TG, 8 H Y B A N B RN AT o PEABIA ATV BBl A CNAS I b
W95 L0446 FAE PB4, (Reference document and accredited scope by CNAS for calibration, beyond
which isn't accredited. Please see the attachment of certificate No.L0446 on CNAS website for details.)

GRGJIL.WI-CD-09-QBJZ100-20161\ 3645 ¥ 4. . #REMRUE VL (Test finger,rod,pin,hock,probe) &
& . (0~1000) mm . 10%120°/j{H: (0.001~200) N

6. A VR HESE FH i 3 EI B AR vE (Main Standards of Measurement Used in the Calibration.):

EX YRS P T W5 %00 IR FARFHE
Description / Model Serial No. Certificalgfliiey Tracegblllty Technigue Character
Due Date Institute
B AP T e TR Wi s CYY201900266 | HRAHEFRI
13X13C PHI020 2020-03-24 Bt 2 Bt WP (E+L/100)um
J201906211892- e
5 A F34X/SLC 3096 0005 %g;zggi%ﬁ 0.5%%
2020-06-23 ‘
J201905173576- .., L (& ¢
s <R/ (0~200) mm B17080266 0007 F ) ﬂi%ﬁf’%iﬁ MPE:+ (0.02~0.03) mm
i AR A R 2> 7]

7. R S . BREE 2% 1F (Place and environmental conditions of the calibration):

l{_i N =] W Y | === /Eﬁ 202 ° “\Eﬂ 65 0/

o P B R I - C_EMEBE 65 %
Place Temperature Relative Humidity

8.4 W & & W [A] [a] K&: 14, AR BRI 42 S bRAl B O H 1€ o

Suggested calibration interval is 1 year or it can be altered depending on the actual usage of the user.
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RESULTS OF CALIBRATION
RS :  J201909207756-15-0002 ¥ 03 70 4t 4 1
Certificate No. Page of
1. AP S — Mtk 2 e R
Appearance: Pass

2\ Rﬂ‘i)ﬂ“%:
Dimension measurement:

FRUEE SR (mm)  SZBME (mm)  FRAFERE (mm) 458 (PIF)

Specifications Measured U (k=2) Conclusion
+0.2
35 35.00 0.03 P
0.2
+0.2
100 o2 100.06 0.05 P
+0.05
2.5 251 0.01 P

3. JHENE

Force measurement:

WPE (N)  SZBRfE (N) I IRAH E L

Nominal Measured U (k=2)
3 3.04 5%
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RESULTS OF CALIBRATION
WEPgS: J201909207756-15-0002 #0474
Certificate No. Page of

Sphere 35 + 0.2 3

oo

f——  Approximately 100 - 100 £ 0,2 ———m= o

1 ]
o A |
® | . ]

H Rigid test rod
{metal)
Handle Edges tree from burrs
{insulating material) Stop face

linsulating material)

R
Notes:
1. 45 (Conclusion): & #ESS AT
2R TR R AN E S H bR AN E 3 DAL S R FR 20 0995 %6 I I L TR T K
The expanded uncertainty is given in the report by the standard uncertainty multiplied by the
probability of about 95% when the factor k.
3.4 (Reference document)
JJF 1059.1-2012 W& AN E TP E 50K
(JJF 1059.1-2012 Evaluation and Expression of Uncertainty in Measurement)
AFARFERE T

Technical indicators source:

IEC61032

(LLFEA)
(The below is blank)
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